s LIFETIME ]

TABLES & CHAIRS

MODEL N° 80193

OWNER'S MANUAL

Keep this Identification Number in case you must contact our Customer Service Department.

(

)




\ REGISTER today!

\_ **For customers outside

REGISTER YOUR PRODUCT ONLINE AT WWW.LIFETIME.COM

At Lifetime, we are committed to providing innovative and quality products. While registering, you will have the opportunity to give us your feedback. Your input
is valuable to us.

e You can also opt in to receive new product notifications or promotions.

¢ |n the unlikely event of a product recall or safety modification, your registration provides the information we need to notify you
directly.

e Registration is fast, easy, and completely voluntary.

LIFETIME’S PROMISE TO YOU:

Maintaining your privacy is our long-standing policy at Lifetime. And you can rest assured that Lifé

ill not sell or provide your
personal data to other third parties, or allow them to use your personal data for their own purposes.

We invite you to read our privacy policy at www.lifetime.com

**U.S. and Canada
IF ASSISTANG

DO NOT COp

CALL OUR CUSTOMER S
HOURS: 7:00 a.m. to 5:00 p.m. M0
**Call, or visit our

gse contact the storg Ssistance.**

N\ SAFETY INSTRUCTIONS

_LOW THESE WARNINGS MAY RESULT IN SERIOUS INJURY OR PROPERTY
DAMAGE AND WILL VOID WARRANTY.

To ensure safety, do not attempt to assemble this product without following the instructions carefully. Check entire box and inside all packing

material for parts and/or additional instruction material. Before beginning assemb

read the instructions and identify parts using the hardware
i

dentifier and parts list in this document. Proper and complete assembly, use, and supervision are essential to reduce the risk of accident or
injury. A high probability of serious injury exists if this system is not installed, maintained, and/or operated properly.

e Two capable adults are recommended for assembly.
e Follow any and all warnings and cautions carefully.
e Assemble on level ground.

e Check all nuts and screws for tightness before and during the usage season.

\_ Most injuries are caused by misuse and/or not following instructions. Use caution when using this system. )
\Instruction #1090127 E 3/21/2012)




BEFORE BEGINNING ASSEMBLY

Keep the hardware bags and their contents separate. If any parts are missing, call our
Customer Service Department.

/ﬁ\ /ﬁ\ *TWO ADULTS RECOMMENDED T0

COMPLETE ASSEMBLY*

~F . TOOLS REQUIRED FOR THIS ASSEMBLY

1/16” Wrench 1/2” Wrench Rubber Mallet Safety Glasses
\\ (1) (1 pair for each person) //

3



ASSEMBLY GUIDE

Refer to the following areas throughout the instructions
to assist in the assembly process:

This area is located at the top, left-hand 7C | TOOLS AND HARDWARE REQUIRED FOR THIS PAGE
corner of the page and indicates which tools .
and hardware are needed to complete the
assembly steps on a page.

. J
This area is located at the top, right-hand \
corner of the page and shows an image of the w
product with shaded parts indicating which
section is being assembled.

&
This area is usually located in the hottom,
left-hand corner of a step and indicates that
special attention is needed to perform a
particular part of a step.
These areas are usually located in the bottom, AUTION
right-hand corner of a step and indicate that [A CAUTIO
damage to the product or serious injury may
occur if the caution or warning is not heeded.

[A& WARNING
Throughout the Parts & Hardware List, Part
& Hardware Identifiers, and instructions mm
are three-letter IDs. These IDs are helow A2 (X10)
the images of the parts and hardware to 4 /8" Pan-Head Screw
help you locate and identify the parts and
hardware during assembly. These IDs are not
necessarily on the parts themselves.

)




PARTS LIST

ID Item Description Qty
DAZ 80193 Tahle Cart Hardware Bag

DAA 5/16” x 2 1/4” Button-Head Screw
DAB 5/16” x 2" Button-Head Screw
DAC 1/4” x 1" Button-Head Screw

DAF 1/4” x 2" Button-Head Screw

DAE 1/4” x 1 1/2" Button-Head Screw
DAD 1/4” x 1/2” Button-Head Screw
DAG 5/16" Nylock Nut

DAH 1/4” Nylock Nut

DBA 1/4” Standard Washer

DBD 5/32” Allen Wrench

CCL 3/16” Allen Wrench

ID Item Description

DAV Rear Left Vertical Support
DAW Rear Right Vertical Support
DAO Front Left Vertical Support
DAN Front Right Vertical Support
DAR Left Horizontal Support
DAS Right Horizontal Support
DAP Horizontal Tube

DAQ Center Vertical Support
DAT Short Horizontal Support
DAI Center Table Support

DAU Cart Handle

DAL Front Table Support

DAX Rear Table Support

DAK Front Castor

DAJ Rear Castor

DBB End Cap

—_

r—‘r—‘OW-bEO'_W‘-br\)OOOOOW
OOoooooooono «

ity
1 0O
1 0O
10O
10O
10O
10O
2 0O
2 0O
2 0O
2 0O
10O
10O
10O
2 0O
2 0O
4 0O

PARTS IDENTIFIER

PART ILLUSTRATIONS

Parts illustrated at 8% of actual size

—

o

O

—
o]

o)
—

0 0

0

>

o\
o
1

DAV (x1) DAW (x1) DAO (x1) DAN (x1)
Rear Left Vertical Support Rear Right Vertical Support Front Left Vertical Support Front Right Vertical Support

[ o B - ]

s o < < - © - )

DAR (x1)
Left Horizontal Support

[ ° . s ]

DAS (x1)
Right Horizontal Support

DBB (x4)
[ ] Plastic End Cap

DAP (x2)
\_ Horizontal Tube )




PART ILLUSTRATIONS (CONT.)

Parts illustrated at 8% of actual size

ol
I

PARTS IDENTIFIER

[eo

U

DAQ (x2)
Center Vertical Support

[ \

I(e) B (o) B o) B 2) ) B/ B/))

DAI (x2)
Center Table Support

( ]
- ]

DAL (x1)
Front Table Support

DAT (x2)

Short Horizontal Support

@

=

TUTU U

DAU (x1)
Cart Handle

U U

DAJ (x2)
Rear Castor

-

=

DAX (x1)
Rear Table Support

DAK (x2)
Front Castor

80193 TABLE CART HARDWARE BAG [DAZ]
Hardware illustrated at actual size

AAAAAAAAAAAAA

vvvvvvvvvvvv

DAA (x6)
5/16" x 2 1/4” Button-Head Screw

)

(I

DAF (x2)
1/4" x 2" Button-Head Screw

HARDWARE IDENTIFIER

A

D)

DAB (x18)
5/16" x 2" Button-Head Screw

DAE (x4)
1/47 x 1 1/2” Button-Head Screw

DAC (x8)
1/4" x 1" Button-Head Screw

|

DAD (x16)
1/4" x 1/2” Button-Head Screw

DAG (x24)
5/16” Nylock Nut

DBD (x1)
5/32" Allen Wrench

©

DAH (x4)
1/4” Nylock Nut

ﬂ

©

DBA (x6)
1/4" Standard Washer

CCL (x1)

3/16" Allen Wrench

S |




4

/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

5/32”

\-

:

>

QU

DAC (x4)

©

DBA (x2)

A

DAW

D

e,
BA DAC




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

|
e’ CIIATALI D 7
6’8 DAB (x2)

using the required hardware. Do not completely tighten Nuts until instructed.

m\@\
x Note the positions of
the holes.
DAN DAO
D I O
DAB DAG
- ),




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

/2 DAB (x8)

e

>

D DAG (x10)

Connect the Front and Rear Assemblies to the Left and Right Side Horizontal Supports (DAR and DAS) using the
required hardware. Completely tighten these Nuts only after visually aligning the four holes indicated below.

assembly, visually align these four
holes before tightening Screws (DAB
\& DAA) and Nuts (DAG).

These four holes go
toward the rear.

To avoid complications later on in the

‘& These four holes go
DAS

toward the rear.




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

5/32” I

o (A )

DAF (x2)

A\ J

10



QU )

6‘8 DAC (x4)
L

DAE (x4)

Connect the two (2) Horizontal Support Tubes (DAP) to the Front and Rear Vertical Supports using the required
hardware. Then, connect the Horizontal Support Tubes to the Center Vertical Supports using the required
hardware. Do not completely tighten Nuts until instructed.

: Note: You will need to gently pull out on the Left and Right Front

! : Vertical Supports to insert the Horizontal Support Tubes (DAP).




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

=
G2 1
DAA (x2)

DAG (x2)

. Note: For " round tables, attach the Center
:  Table Supports using these holes.

Front \/ Rear L

. Note: For 6 round tables, attach the Center

Table Supports using these holes.

12



4

/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

. Note: For " round tables, attach the Center
= : Table Supports using these holes.

. Note: For 6 round tables, attach the Center

Table Supports using these holes.

13



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

1
(A )
S-a DAB (x4) 1

X

- ‘ 3
&
DAB DAB
&
DAB DAB

14



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

)

DAG (x4)

J




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

5/32”

DAD (x16)

Connect the Front and Rear Castors (DAK and DAJ) to the frame as shown using the required hardware. Completely tlghten

these Screws.

& {7

Turn the Table Cart right side up, and insert the four (4) End Caps (DBB) into the four Front and Rear Vertical Supports

as shown. I
= DBB DBB
T —i'
F>/ .
i = W
&
@

¢ Note: The Table Cart will hold eight (8) 5’ or 6’ round
:  lables or approximately twelve (12) rectangular tables.

16



CLEANING & CARE

Congratulations on your Lifetime® product purchase. By following the instructions below, your new Lifetime product should
provide you with years of service and enjoyment.

Cleaning and Care
Clean with a non-abrasive cleaning solution and soft bristled brush. Abrasive cleaning materials may scratch the powder
coating and are not recommended. Repair scratches or rust spots on the metal by sanding the affected area lightly; using a
rust preventative spray primer; and finally, spraying with a matching high-gloss spray enamel paint.

J

11



LIFETIME® 1-YEAR LIMITED FACTORY WARRANTY

LIFETIME® PRODUCTS, INC. RESERVES THE RIGHT TO MAKE SUBSTITUTIONS TO WARRANTY CLAIMS IF PARTS ARE UNAVAILABLE
OR OBSOLETE.

1. Lifetime® Table Carts are warranted to the original purchaser to be free from defects in material or workmanship
for a period of one year from the date of original retail purchase. The word “defects” is defined as imperfections
that impair the use of the product. Defects resulting from misuse, abuse or customer negligence will void this
warranty. This warranty does not cover defects due to alteration of accident. This warranty does not cover damage
caused by vandalism, rusting, “acts of nature” or any other event beyond the control of the manufacturer.

2. This warranty is nontransferable and is expressly limited to the repair or replacement of defective product. If
the product is defective within the terms of this warranty, Lifetime® Products, Inc. will repair or replace defective
parts at no cost to the purchaser. Shipping charges are not covered and are the responsibility of the purchaser.

3. This warranty does not cover scratching, scuffing or other cosmetic damage that may result from normal use
of the product. In addition, defects resulting from intentional damage, customer negligence or unreasonable use
will void this warranty.

4. Liability for incidental or consequential damages is excluded to the extent permitted by law. While every attempt
is made to embody the highest degree of safety in all products, freedom from injury cannot be guaranteed. The
user assumes all risk of injury resulting from the use of this product. All merchandise is sold on this condition,
and no representative of the company may waive or change this policy.

5. This warranty is in lieu of all other warranties expressed or implied, including warranties of merchantability
or fitness for use to the extent permitted by Federal and state law. Neither Lifetime® Products, Inc. nor any
representative assumes any other liability in connection with this product. This warranty gives you specific legal
rights, and you may also have other rights which vary from state to state.

PLEASE INCLUDE YOUR DATED SALES RECEIPT AND PHOTOGRAPHS OF DAMAGED PARTS.

REPORT PRODUCT DEFECTS IN WRITING TO:
Lifetime Products, Inc., PO Box 160010 Clearfield, UT 84016-0010
or call 1-800-225-3865 M-F 7 a.m. to 5 p.m. MST.

REGISTER YOUR PRODUCT FOR QUICKER CUSTOMER SERVICE.
Visit www.lifetime.com or call 1-800-225-3865 to register your product today

FOR INTERNATIONAL WARRANTY CLAIMS:

All warranty claims must be accompanied by a sales receipt. Report all warranty claims in writing to your
regional sales support representative. Please include your dated sales receipt and photographs of damaged
parts.

To ldentify the representative for your region — Please visit: www.lifetime.com/international

S LIFETIME ;

Lifetime® Products, Inc.

18






